
 

 

  

Florida Atlantic University 
College of Engineering and Computer Science 

E-BEAM TECHNICAL CONFERENCE 
FOCUSED ON SCIENCE, 
APPLICATIONS, AND DESIGN 
CONSIDERATIONS 
Funded by the National Science Foundation 

NSF Award No. 1635881 
 



 

1 
 

Note that all photographs not cited were taken by Dr. Bloetscher.  



 

2 
 

CONTENTS 
CHAPTER 1 .................................................................................................................................................... 7 
INTRODUCTION ............................................................................................................................................. 7 

1.1 Overview ....................................................................................................................................... 7 
[...]
treated at 4 kGy, and the cost would have been closer to $5.00 per 1000 gallons. 

 

2.4.2 Virginia Key, FL 

 

Miami-Dade County operates three regional wastewater treatment plants, all of which have 

capacities that exceed 100 MGD:  

 South District WWTP, 112.5 MGD 

 Central District WWTP, 143 MGD 



 

29 
 

 North District WWTP, 120 MGD 

 

In 1980, Miami-Dade County underwent a major regionalization that required taking many 

smaller plants off line to replace them with new master lift stations to facilitate the expansion of 

the three regional facilities with new wastewater disposal solutions, while dealing with a rapid 

influx of people.  The Central District WWTP produced 100 dry tons of raw sludge per day, which 

after digestion left about 65 tons for disposal daily.  Initially the facility used principally anaerobic 

digestion, then both aerobic and anaerobic digestion and composting.  The County created an 

alternative solids plan that included use of an electron beam processing unit in which 95% of the 

funding was provided by the United States Environmental Protection Agency (USEPA).  A 

prototype was employed to treat approximately 25% of the solids.  The installation was a 75 KW 

unit implemented for pathogen reduction and organic priority pollutant reduction.  Figure 9 

shows the facility and the installation. 

 

 

Figure 9. Electron beam installation at Central District WWTP (Slifko 5/10/18 presentation at 

Fermilab) 

 

The prototype unit was installed, and both pathogens and viruses were tested in drinking water 

(Figure 10). The anaerobic digestion process at the time generated 10,000 mg/L of ammonia, 

which was sufficient in itself to inactivate certain pathogens and viruses. The goal was to pilot 

test the process prior to implementing a full scale system.  Sludge rules were under development 



 

30 
 

at the time, but finalization was uncertain.  Based on the data, electron beams were proposed 

for disinfection.  Two issues ended up stalling the project.  First, the facility experienced a 5-7 log 

reduction in bacteria, but it could not demonstrate effectiveness on Ascaris or viruses because 

there were no measurable helminth eggs or viruses in the feed sludge.  The Florida Department 

of Health did not allow the researchers to spike the sludge with viruses or helminth eggs to be 

able to test the removal efficiency.  With respect to organic priority pollutants, they were 

detected consistently, but the removal efficiency could not be determined because the feed 

concentrations were near zero and spike tests were not performed.   

 

  

Figure 10. Electron beam treatment unit at the Central District WWTP (Slifko 5/10/18 

presentation at Fermilab) 

 



 

31 
 

Second, USEPA had established an electron beam dosage in CFR 257, so the process was 

perceived to have minimum risk.  However, the rules were changed, and the required dosage 

increased by 4 fold. This had the effect of increasing the number of units from 4 to at least 16-20 

additional units.  As a result, the electron beam was no longer deemed economically feasible.   

 

Comparison laboratory and pilot tests were conducted in 1998-2001 to compare the use of 

cobalt-60 ionizing radiation and electron beam treatment at an activated sludge wastewater 

treatment facility with residuals processing (Meeroff et al. 2004). Operational enhancements 

were investigated with respect to bulking control, thickening enhancement, anaerobic 

stabilization processes, and dewaterability. Both technologies caused permanent effects in 

measured sludge parameters including solids content, chemical oxygen demand, ammonia-

nitrogen, zeta potential, specific surface area, resistance to filtration, sludge volume index, pH, 

organic acid production during anaerobic digestion, and digester gas evolution. Findings from 

sludge parameter analyses indicated that treatment should enhance certain flocculation and 

settling mechanisms by permanently altering electrokinetic sludge properties, rupturing cells, 

and increasing biodegradability of recalcitrant material. However, a clear dose-response 

relationship was not demonstrated for many of the parameters tested, and the observations 

were sometimes the result of competing mechanisms. Within these limitations, a number of 

measured parameters showed sufficient sensitivity to detect differences with respect to dose. 

For doses higher than 10 kGy, pilot testing generally showed a reversal of dose-response trends 

indicating usually undesirable effects. At moderate doses (3-4 kGy), pilot testing demonstrated 

several benefits: 

 Ammonia nitrogen stayed below toxic levels (<1000 mg/L as N) 

 COD solubilization increased slightly (3%) 

 Surface charge became more neutral by 40% 

 Specific surface area decreased by 30% 

 Resistance to filtration was reduced in half 

Taken together, these results indicated that treatment induced more efficient compaction and 

improved filterability; however, the rate of water release did not necessarily show a 

corresponding improvement, and bench scale settling tests were not sensitive enough to detect 

any differences, such that surface area requirements and loading rates in settling column studies 

were not affected, indicating no adverse impacts to sludge thickening (Meeroff et al. 2004). With 

respect to bulking control, feasibility was deduced from relative inactivation kinetics.  Since the 

indicator filament Sphaerotilus natans (D10 = 0.66 kGy) was inactivated at a lower dose than the 

bulk flora (D10 = 0.94 kGy), selective elimination of bacterial filaments is possible (Meeroff et al. 

2004).  In summary, pilot testing results suggest that treatment will enhance operational 

efficiency of certain processes within an activated sludge wastewater treatment with residuals 

processing. Preliminary cost analyses showed that a dose of 2-3 kGy, the potential for substantial 

savings for the application of integrated bulking control with electron beam treatment (Meeroff 

et al. 2004). According to these results, a centralized electron beam accelerator could be applied 



 

32 
 

economically in an integrated approach at an estimated annual savings of $0.2-2.7 million 

depending upon the application. Considering that the annual cost of operating an accelerator 

unit was estimated at $2.4 million ($2.16/m3), this might translate into an important savings for 

a large-scale wastewater treatment facility (Meeroff et al. 2004). 

 
As of 2018, Miami-Dade County views the electron beam as a potential technology to replace 

thermal hydrolysis to address the pending ocean outfall legislation and reuse of effluent, but the 

cost today to install the original test system for the Central District WWTP is estimated at over 

$5 billion dollars, a hefty cost that appears to be beyond the County’s budget.  As a result, there 

is a need to:  

 

 Procure a pilot electron beam processing unit 

 Test for pathogen reduction and priority pollutant reduction 

 Establish dewatering characteristics 

 Decide to expand or cancel and demolish 

If an emerging accelerator technology, as described in Section 2.1.3, was used instead in this 

application (10 kGy), then 5-6 accelerators would be needed, instead of 16-20 of the type of 

accelerator used in the study. This would make the application more feasible. 

  



 

33 
 

CHAPTER 3 

UNDERSTANDING THE PRIORITY APPLICATIONS OF 

ELECTRON BEAM TECHNOLOGY  
 
According to the 2018 Workshop participants, several priority applications of electron beam 

technology were identified. Among those were wastewater, potable reuse, biosolids, industrial 

waste, and others.  

3.1 Wastewater Management  
 
Based on the comments in Chapter 2, the field of wastewater treatment appears ripe for 
adoption of electron beam technology applications for use on large scale processes for sludge, 
disinfection and recalcitrant emerging constituents. To that end, a brief introduction to the 
current state of wastewater management follows. 
 
Wastewater is the used water discharged from homes, businesses, and industries. Typically, this 
water will contain constituents such as organics, suspended solids, salts, metals, 
pharmaceuticals, personal care products, endocrine disrupting compounds and many other 
constituents depending on the source, which make this water not suitable for most uses without 
proper treatment. In 2015, the Department of Homeland Security recorded 16,576 publicly 
owned treatment works (POTW) in the United States. Nearly 80% of POTWs are classified as small 
(<1 MGD). However, many large urban areas, such as Cleveland, Milwaukee, Detroit, Chicago, 
Miami and Los Angeles are served by a very large regional wastewater system.  The size of a 
POTW is based on the permitted capacity of the facility. A summary of the numbers and sizes of 
facilities in the United States is provided in Table 5 (data provided by Department of Homeland 
Security, 2015). 
 
Table 5. Numbers of POTWs and system sizes in the United States 

Classification Flow Range Approximate Number in the US 

Small < 1 MGD 13,158 

Medium 1 – 10 MGD 2858 

Large 10 – 100 MGD 509 

Extra Large >100 MGD 51 

 
A typical wastewater management system consists of the following physical infrastructure: 
 

 Collection system 

 Liquids treatment unit processes 
o Preliminary treatment (headworks) 



 

34 
 

o Primary treatment 
o Secondary treatment 
o Additional treatment 
o Disinfection 
o Effluent discharge 

 Solids handling unit processes 
o Residuals and biosolids management 

 Ancillary systems 
 
The wastewater collection system is a network of pipes, conduits, tunnels, pressurized force 
mains, lift stations, and pumps that convey the wastewater from the source where it was 
generated to the POTW for subsequent treatment and disposal. Sanitary sewers are gravity 
driven - the wastewater travels downhill by gravity until a point where the line becomes too deep.  
Then a lift station or pump station is installed to lift the sewage back to the surface.  In many 
communities, natural topography can be used to transport the sewage.  In flat areas, the use of 
lift stations is much more likely. Some systems also combine stormwater with wastewater in 
combined sewers. 
 
Figure 11 outlines some of the typical unit processes commonly found at a POTW, noting that the 
use or discharge of the treated wastewater determines the processes and configuration of a 
wastewater treatment plant.  The amount of treatment needed is entirely dependent on how 
the treated wastewater is discharged.  Over 85% of treated wastewater is discharged into a 
surface water receiving water body (e.g. rivers, lakes, streams, ocean outfalls, etc.).  The 
remaining portions are primarily used for irrigation (e.g. golf courses, fire supply, dual distribution 
systems, landscaping and agriculture), water features (ex. Las Vegas fountains), deep injection 
wells, wetlands augmentation, aquifer recharge and even indirect or direct potable use.  The use 
of very highly treated wastewater for drinking purposes (indirect or direct potable reuse) may 
seem forbidding, but since nearly 60% of the US population’s water demand is supplied from 
those same lakes, river and streams that are receiving water bodies for treated wastewater, in 
essence, most wastewater is “reused” for potable purposes albeit with far more control when 
treated in a treatment facility.   
 
 



 

35 
 

Secondary Clarifier

Bar Screen Grit Primary Clarifier Aeration Basin Disinfection System Discharge to Rivers/streams

Return Sludge Sand/Cloth Filters Disinfect for Reclaimed Water

Irrigation

Debris Primary Sludge Waste Sludge

Nutrient Removal Sand/Cloth Filters Ultraviolet light Discharge to river

Sludge Dewatering Sand Filters Microfiltration Reverse Osmosis Ultraviolet light Potable Reuse

Methane Gas

     Solids

Digester

 
 
Figure 11. Typical POTW Process Flow Diagram (note the discharge point determines the 

treatment needed) 

 
According to USEPA (2005), the goals of a sanitary sewer management program should include:  

 

 “Protection of public health  

 Prevention of unnecessary property damage  

 Minimization of infiltration, inflow and exfiltration, and maximum conveyance of 

wastewater to the wastewater treatment plant  

 Provision of prompt response to the number of people and service interruptions 

 Efficient use of allocated funds 

 Development of a sewer use ordinance  

 Identification of and remedy solutions to design, construction, and operational 

deficiencies  

 Performance of all activities in a safe manner to avoid injuries” 

 
The early sewer systems in the world were merely pipes that moved the waste directly to 
receiving water bodies.  In most cases the storm drainage system was connected to allow the 
stormwater to flush debris accumulated in the sewer pipes to the nearby waterway.  This worked 
for the most part when populations were relatively small.  However, rapidly growing 
communities exceeded the carrying capacity of their discharge points, which necessitated 
treatment prior to discharge. 
  



 

36 
 

 

3.2 Wastewater Treatment Unit Processes 
 

3.2.1 Preliminary Treatment 

 
The first step after the raw wastewater is delivered to the centralized treatment plant by the 
collection system is known as preliminary treatment or headworks. This typically consists of bar 
racks, screens, grit chambers and/or primary clarifiers (Figure 12).  The goal of these systems is 
to remove large solids, such as sticks, rags, and other debris from the raw wastewater by physical 
straining processes. Bar racks are designed to remove particles greater than 0.25-inch, and fine 
screens can remove particles from 0.02-inch to 0.25-inch. These solid materials are collected and 
generally disposed of in landfills. Figure 12 shows the bar screen on the top right of the structure, 
with the screenings falling into the dumpster underneath.  
 

 
Figure 12. Bar screen and grit chamber at the headworks of a WWTP 

 
Grit consists of sand, gravel, cinders, or other heavy solid materials with much higher settling 
velocities compared to putrescible organic material.  Grit removal reduces formation of deposits 
in downstream unit processes and protects mechanical equipment and pumps from accelerated 
wear due to abrasion. A grit chamber is located on the left side of the structure in Figure 12 (these 
are virtually always enclosed).   
 



 

37 
 

Primary clarifiers (Figure 13) are used to collect settleable solids, but also to equalize flow to 
address the peaks caused by rain and daily variations in usage.  The goal of a primary clarifier is 
to remove readily settleable and floatable material to reduce the suspended solids content that 
would otherwise impact the downstream pumps and equipment in the subsequent treatment 
processes.  Typically, primary sedimentation tanks provide a detention time of 10-30 minutes 
Depending on the design, up to 35% of the biochemical oxygen demand (BOD) and a large portion 
of suspended solids can be removed.  Prior to World War II, primary treatment was the extent of 
treatment in the US (and remains so for much of the world, if any treatment is actually 
performed). 
 

 
Figure 13. Aerated, primary clarifier, also used for flow equalization 

 
Shortly after World War II, a focus on the construction of wastewater treatment plants began 
when the Federal Water Pollution Control Act in 1948 and its updates (the most famous of which 
was known as the Clean Water Act of 1972) were passed. The new treatment plants that were 
constructed at that time were designed to handle the average daily flows, which meant problems 
occurred when it rained if the sanitary sewer system was not sealed from surface flooding. This 
meant that primary clarifiers had to be converted to equalization basins.  Major effort has been 
underway for the last 40 years to de-couple combined storm/sanitary sewer systems.   
 

3.2.2  Secondary Treatment 

 
After World War II, larger communities realized that primary treatment was insufficient to 
protect public health. So instead of just targeting suspended solids for removal, a new emphasis 



 

38 
 

was placed on removing dissolved organics using a biological reactor following preliminary and 
primary treatment but prior to disinfection. The initial goal of the Clean Water Act of 1972 was 
to restore the nation’s fishable, swimmable, and navigable rivers and streams through the 
removal of untreated industrial and domestic wastewater discharges. Biological treatment 
became the minimum standard for POTWs with effluent standards developed nationally, as 
follows (note some states have stricter standards): 
 

 BOD5   <20 or 30 mg/L 

 TSS   <20 or 30 mg/L 

 Fecal coliforms 0 CFU/100 mL most of the time 
 
The concept of biological treatment is to use microorganisms to convert the soluble organic 
waste (sBOD) to particulate BOD (cell biomass), which can be settled out by gravity. The biological 
community in a wastewater treatment plant is highly efficient at removing most organic 
contaminants from the wastewater when flows are constant and the hydraulics are consistent 
(Tchobanoglous et al. 2014).   
 
A common technology to achieve secondary wastewater treatment is the activated sludge 
process. The basic concept is soluble BOD (food) in the influent wastewater enters an aeration 
basin and gets mixed with air and activated sludge (microorganisms), which contains a 
concentrated mixture of microorganisms acclimated to breaking down the organic material when 
provided with oxygen from air.  The microorganisms form flocculent particles that are 
subsequently separated out in a clarifier as activated sludge. This material is either returned to 
the aeration basin (return activated sludge) to provide microorganisms for further degradation 
or wasted (waste activated sludge) to maintain an appropriate sludge age in the aeration basin. 
Figure 14 is a typical activated sludge process (an aeration tank that mixes oxygen with solids and 
microorganisms for treatment).   
 



 

39 
 

 
Figure 14. Activated sludge process 

 
Figure 15 shows a diffuser system, which is highly efficient for dispersing air. Figure 16 shows a 
photograph of a mechanical mixer, which is less expensive to construct, but is far less efficient.   



 

40 
 

 
Figure 15. Diffusers for air in the activated sludge basin 

 
 



 

41 
 

 
Figure 16. A mechanical mixer or sparger for adding air to the WWTP 

 

Figure 17 is an example of an extended aeration system that uses rotating brushes to impact the 
oxygen to the water.  Note that there are many different configurations for the aeration basin in 
an activated sludge process. 



 

42 
 

 
Figure 17. Extended aeration basin 

 
In the activated sludge process, the food:microorganism ratio (F/M ratio) and sludge age are the 
key operating parameters for maintaining healthy bacterial populations.  Too much or too little 
food will create significant changes in the bacterial population and destabilize treatment.  
Treatment systems do not want to wash out the microorganisms that convert the soluble 
organics into biological sludge, so the hungry microorganisms are captured in a secondary 
clarifier using gravity sedimentation (see Figure 18).  Activated sludge is the material that settles 
at the bottom of the secondary clarifiers within a detention time that is on the order of 2-4 hours. 
Some of the biological solids captured in the clarifier are returned to the aeration basin as return 
activated sludge (RAS), while the remaining portion is removed as waste activated sludge (WAS) 
to maintain the appropriate sludge age in the system. When WAS is removed from the liquids 
processing train at the POTW, it is comprised mostly of cell biomass and minerals – not the 